
  

Seizures suspected highly likely or 

confirmed with EEG, antiseizure 

med determined to be required 

IV Phenobarbital 20 mg/kg. Obtain 

level 2 hours after load. 

IV Phenobarbital 20 mg/kg (Total 40 mg/kg).  
Start maintenance 4 mg/kg/day divided BID. 
Obtain level 2 hours after load. 

2nd Line:  
IV Fosphenytoin 20 mg/kg  
OR 
IV Keppra 60 mg/kg                               
 

 4th Line: Midazolam bolus 0.15 mg/kg 

followed by infusion 0.06 mg/kg/hr. 

Titrate up q5 min to effect. 

Reassess 20 minutes 

after complete.   

Seizures continue 

Consider maintenance dosing. If 

determined appropriate, start 4 mg/kg/day 

divided BID 12 hours after the load. 

 

Seizures stop 

Reassess 20 minutes 
after load is complete.   

Seizures continue 

Maintenance Doses can be considered 
pending response - would be 
Fosphenytoin 6 mg/kg/day divided BID or 
Keppra 60 mg/kg/day divided TID, 
starting 12 hours after the load. 

Obtain free and total phenytoin levels 2 
hours after fosphenytoin load. 

Reassess 20 minutes 
after load is complete.   

3rd Line: IV Keppra or Fosphenytoin, 

whichever not used 2nd line. 

Reassess 20 minutes 
after load is complete.   

Seizures continue 

Seizures continue 

- Assess airway, breathing, and 
circulation.   

- Monitor vitals, treat as needed.  

- Initial labs should include blood 
glucose, Na, Ca, Mg, CBC, blood 
gas.  

- Treat underlying cause prior to 
antiseizure meds if immediate 
effect possible.  

- Initiate video EEG.  

 

UNC Neonatal Acute Symptomatic Seizures Antiseizure Medication Pathway 

This pathway is intended for 

acute symptomatic seizures.  

Recurrent seizures refractory to 

antiseizure meds and without a 

clear etiology should raise 

suspicion for an inborn error of 

metabolism, and trials of 

pyridoxine, biotin and folinic acid 

should be considered. 

Consider stopping antiseizure 

medications after acute 

symptomatic seizures resolve 


